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Code Description

0111140047 USAP SUPR 30L E-450MM MH S-0507



ASSY FRAME ............................... 10909094717

HYDRAULIC CYLINDER ............................... 20511043675

HYDRAULIC CYLINDER ............................... 30511046512

GEAR BOX CENTRAL ASSY ............................... 40501058094

INTERMEDIATE BEARING ............................... 50501054221

CHAIN TIGHTENER ASSY ............................... 60501048672

HITCH ASSY ............................... 70511048176

TRANSPORT SUPPORT ASSY ............................... 80501058486

COMPLETE ROW MARKER SET ............................... 90511051187

HYDRAULIC CYLINDER 38,10 X 63,50 X 608 X 290 ............................... 100511058227

ROW MARKER DISC ASSY ............................... 110511042494

ASSY BIGGER SUPPORT ............................... 120511052388

COMPLETE TURBINE V480 ............................... 130521041589

NIPPLE HIDRAULIC MOTOR ............................... 140501054983

480 X 50 FAN (HIDRAULIC) ............................... 150521044613

RIBBON FOR COVER CLOSING ASSY ............................... 160501054272

TURBINE OUTPUT SOCKET ............................... 170501056495

BLOCK COMMAND WITH NIPLES HYDRAULIC TURBINE ............................... 180501054577

SUPPORT VACUUM ............................... 190511053696

TURBINE HOSES SET ............................... 200501058763

HUB AND SPINDLE WITHOUT TRANSM ............................... 210909093329

STUB SHAFT & HUB ASSY W/ GEAR ............................... 220501057496

50,8 X 101,6 X 477 X 283 HYDRAULIC CYLINDER ............................... 230511046250

HUB AND SPINDLE WITHOUT TRANSM ............................... 240909093330

RIGHT GEAR BOX ASSY ............................... 250501059729

ASSY LEFT EXCHANGE ............................... 260501059728

GEARBOX CLOSED BEARING ............................... 270501056271

SUPPORT WITH ROLLER BEARING ............................... 280501056444

CHAIN TENSIONER RIGHT ASSY GREATEST ............................... 290501052776

AXLE WITH RING ............................... 300501048790

CHAIN TENSIONER ASSY ............................... 310501052778

DRIVE SHAFT ............................... 320501048200

SIDE CLUTCH ............................... 330909092621

DRIVE SHAFT ............................... 340501048409

CENTRAL SUPPORT CLUTCH ............................... 350909095932

3/4 SEED TRANSMISSION DOUBLE BEARING ............................... 360501053654

CHAIN DEVIATION SET ............................... 370501058097

DRIVER AIR ............................... 380501058617

COMPLETE SEED/FERTILIZER ROW ............................... 390909093349

ROW 18 BLADE DISC ASSY ............................... 400511047868

18 BLADE DISC ASSY ............................... 410511049552

DEPTH CONTROL PRESS WHEEL ASSY ............................... 420501057680

COMPACTOR WHEEL V ASSY ............................... 430501057790

OPENED WHEEL STRIPED CENTER ............................... 440501057683

DEPTH WHEELS REGULATOR ASSY ............................... 450501056769
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0909094717ASSY FRAME

QTItem Code Description See page

001 0511069812 01RIGHT SIDE FRAME

002 0511067764 01CENTRAL FRAME

003 0511069811 01LEFT SIDE FRAME

004 0521061413 01RH PIVOT ARM

005 0521061412 01PIVOT LEFT ARM

006 0511043675 02HYDRAULIC CYLINDER 2

007 0511046512 01HYDRAULIC CYLINDER 3

008 0561015687 02FRAME PIVOT AXLE

009 0503010002 021800 GREASE FITTING

010 0521012536 04COUPLING SHAFT 

011 0503010523 041/4" X 2" SPLIT PIN

012 0521012538 081.2" X 3.5" COUPLING SHAFT

013 0503010523 021/4" X 2" SPLIT PIN

014 0501019649 011.2" X 2.9" COUPLING SHAFT 

015 0503010371 165/16" X 1" BOLT

016 0503010179 16LOCK WASHER 5/16 ZN 1K01528

017 0503010337 165/16" NUT

018 0511069512 0120Z GEAR

019 0503011141 013/8" X 2-3/4" BOLT                 

020 0503010026 023/8" NUT

021 0503010729 04M10 X 1,5 X 25 BOLT                      

022 0511047592 01DRIVE SHAFT

023 0503014309 01CLUTCH DISC

024 0501058094 01GEAR BOX CENTRAL ASSY 4

025 0501054221 03INTERMEDIATE BEARING 5

026 0501048672 01CHAIN TIGHTENER ASSY 6

027 0511069536 01MINOR CURRENT DEVIATION

028 0501058354 01ELECTRIC COMPONENT BOX SSY

029 0501017476 66DRAGING                            

030 0503012163 665/16" X 1-1/2" BOLT                

031 0503010179 66LOCK WASHER 5/16 ZN 1K01528
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0909094717ASSY FRAME

QTItem Code Description See page

032 0503010337 665/16" NUT

033 0503010013 045/8 NUT

034 0561015845 02HEX AXLE 2305 USAP

035 0561015844 023/4 X 2190 HEX AXLE 

036 0531015948 023/4" X 98" HEX AXLE 

037 0561015837 03SLEEVE 31,75 

038 0503010523 031/4" X 2" SPLIT PIN

039 0511018012 02HIDRAULIC ADAPTER 

040 0503010246 60CLAMP 

041 0511033763 01PLASTIC COVER WITH INSTRUCTIONS MANUAL

042 0521061429 01FRONT ARM INTERNAL TUBE

043 0521061424 01TELESCOPIC DRAWBAR

044 0511067651 01TRANSPORT LOCK

045 0511048176 01HITCH ASSY 7

046 0521061418 02FRENCH HAND

047 0501058486 01TRANSPORT SUPPORT ASSY 8

048 0561015017 01MICRO END COURSE PROTECTION

049 0511051187 01COMPLETE ROW MARKER SET 9

050 0501058098 01COMPLETE TOOL BOX

051 0501047885 0830 ROD STOP

052 0561016793 01FIXED WRENCH 

053 0561017063 02HOLDER TUBE

054 0503014120 01CHAIN

055 0503014321 01CABLE STEEL SHACKLE

056 0511052388 01ASSY BIGGER SUPPORT 12

057 0503014911 0140-1 X 63 CHAIN LINK + MENDING

058 0503014912 0140-1 X 140 CHAIN LINK + REDUCTION

059 0511069437 01TELESCOPIC LOCK

060 0503031741 011.8" X 11.4" 0.3" TRACTION SPRING

061 0511069520 01TELESC LOCK SPRING TENSIONER

062 0503010013 045/8 NUT

063 0521041589 02COMPLETE TURBINE V480 13

064 0511053696 02SUPPORT VACUUM 19

065 0503015062 04 mtsTUBE

066 0501058763 01TURBINE HOSES SET 20

067 0561016720 01MALE TERMINAL

068 0503010962 045/8" X 1-1/4" BOLT                 

069 0503010027 045/8 SPRING WASHER

070 0503010060 061/2 UNC G.5 ZN HEX NUT

071 0511069441 02REAR AXLE

072 0511069442 02FRENCH HAND FRONT AXLE

073 0551018651 02SLEEVE 38 X 56 X 40

074 0551018652 02SLEEVE

075 0501012140 08FLAT WASHER

076 0503010002 251800 GREASE FITTING

077 0571011596 01FIXER HOSE

078 0521055637 04ASSY TRANSPORT LOCK

078A 0551018312 01TRANSPORT LOCK

078B 0503030168 01HITCH PIN CLIP

078C 0501068994 018,30 X 78 LOCK PIN

079 0511052434 01COMPLETE ELECTRICAL SET SMALLER

080 0511053659 30HOSE HOLDER

080A 0521064230 01HOSE HOLDER

080B 0503010920 011/2 UNC X 1.1/2 C S  G.5 ZN BOLT

080C 0503010019 011/2" SPRING WASHER

080D 0503010060 011/2 UNC G.5 ZN HEX NUT

081 0909093329 01HUB AND SPINDLE WITHOUT TRANSM 21

081. 0909093330 01HUB AND SPINDLE WITHOUT TRANSM 24

082 0551011630 02FRICTION DISC SIDE SUPPORT
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0909094717ASSY FRAME

QTItem Code Description See page

083 0501059729 01RIGHT GEAR BOX ASSY 25

084 0501059728 01ASSY LEFT EXCHANGE 26

085 0501048200 02DRIVE SHAFT 32

086 0503010395 021/2" X 1-1/4" BOLT

087 0503010019 021/2" SPRING WASHER

088 0503010060 021/2 UNC G.5 ZN HEX NUT

089 0561015688 02PIVOT SMALLE AXLE

090 0503014774 01HFB0709111 CONTROL VALVE

091 0561016781 01SEQUENCIAL VALVE SUPPORT ASSY

092 0521060118 01"T" TERMINAL

093 0501010100 04SCREW  5/8 UNC X 2 CS G.5 ZN

094 0503010027 045/8 SPRING WASHER

095 0503010013 045/8 NUT

096 0561016728 02AIR CONDUCTOR 

097 0561016732 02HOSE 4 X 3200

098 0503011372 08102 TO 121 CLAMP 

099 0511046512 01HYDRAULIC CYLINDER 3

100 0909092621 01SIDE CLUTCH 33

101 0909095932 01CENTRAL SUPPORT CLUTCH 35

102 0501058097 01CHAIN DEVIATION SET 37

103 0501058375 01HYDRAULIC ASSEMBLY

104 0503032042 02SHEET POLYETHYLENE

105 0503010814 285/16 BOLT

106 0503010179 28LOCK WASHER 5/16 ZN 1K01528

107 0503010337 285/16" NUT

108 0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             

109 0503010019 021/2" SPRING WASHER

110 0503010060 021/2 UNC G.5 ZN HEX NUT

111 0503010067 023/16" X 2.1/2" SPLIT PIN

112 0501059489 02SIDE AIR DISTRIBUTOR

113 0501058617 01DRIVER AIR 38

114 0561010643 06AIR CONDUCTORY LOWER FIXER

115 0561010636 02AIR CONDUCTIVE REAR FIXER

116 0501010161 161/2" X 1.1/4" BOLT

117 0503010060 161/2 UNC G.5 ZN HEX NUT

118 0503010019 161/2" SPRING WASHER

119 0521060117 04AIR CONDUCTOR FIXER

120 0521018402 08AIR CONDUCTOR CLAMP 

121 0909093349 30COMPLETE SEED/FERTILIZER ROW 39
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0511043675HYDRAULIC CYLINDER

QTItem Code Description See page

01   0511069504 01101,6 X 557 CYLINDER CASE

02   0502011222 010.56" END CAP

03   0551018552 0150,8 X 685 ROD

04   0503010817 011.1/4" SELF LOCKING NUT

05   0502040747 0132.54 CLEVIS CLAMP                          

06   0503011094 013/8" X 2" BOLT

07   0503010025 013/8 SPRING WASHER

08   0503010026 013/8" NUT

09   0502011220 012" X 4.5" RING SUPPORT

10   0502011221 012.0" X 4.5" PISTON

11   0503011890 023750-3750 GASKET

12   0503011891 01W2-4500-500 RING G.E

13   0503010039 01D-2000 SCRAPER RING 

14   0503010991 011870-2000-375-B GASKET         

15   0503011893 01BACK-UP RING, 8-346

16   0503011892 01O' RING, 2-346 N 3006-9B

17   0503010952 01W2-2250-500 RING

18   0503010345 012-218 N 3006-9B O'RING

19   0503030384 02CON PLUG N-001
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0511046512HYDRAULIC CYLINDER

09
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QTItem Code Description See page

00   0511046512 01HYDRAULIC CYLINDER 3

01   0501069475 012.5" X 12" CYLINDER CASE 

02   0502012130 01LH SEED REGULATOR

03   0503010063 011" SELF-ALIGNING NUT

04   0502010783 011.5" X 2.5" PISTON 

05   0511069508 01CYLINDER FORK

06   0502010471 0163,50 MOBILE CAP

07   0503010160 022500 2000 GASKET                   

08   0503010161 012-330 N 3006 9B O'RING

09   0503011058 018-330 BACK-UP RING

10   0503010163 01D-1500 SCRAPER RING

11   0503010989 011870-1500-375-B GASKET

12   0503010970 01W1-1650-500 PK O'RING G.E

13   0503010285 012-222 N 3006-9B O'RING

14   0503010973 01W2-2500-500 PK O'RING G.E

15   0502010780 01RING SUPPORT                       



USAP SUPREMA - 30L/E-450MM - MH Page 4

0501058094GEAR BOX CENTRAL ASSY

QTItem Code Description See page

01   0511067776 01CENTRAL GEAR BOX SUPPORT

02   0503010920 041/2 UNC X 1.1/2 C S  G.5 ZN BOLT

03   0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04   0503010019 061/2" SPRING WASHER

05   0503010060 081/2 UNC G.5 ZN HEX NUT

06   0501056271 03GEARBOX CLOSED BEARING 27

06A  0502012310 01GEAR BOX CLOSE BEARING

06B  0503013462 046005 2RS1 ROLLER BEARING

06C  0503011105 03SEAL RING

07   0501056444 01SUPPORT WITH ROLLER BEARING 28

07A  0502011697 01GEARBOX SUPPORT

08   0501056450 015/8 DOUBLE BEARING SEED TRANSMISSION

08A  0502011987 01DOUBLE HOUSING BEARING

09   0503011953 105/16" X 1" BOLT

10   0501010694 10FLAT WASHER

11   0503010179 13LOCK WASHER 5/16 ZN 1K01528

12   0503010337 135/16" NUT

13   0551018580 01CENTRAL GEAR BOX DRIVER AXLE

14   0551018581 01CENTRAL GEAR BOX DRIVEN AXLE

15   0503030303 08SUPPORT WASHER

16   0503010292 06701164 6 X 40 SPRING PIN

17   0511060396 02DRIVE/DRIVEN SHAFT

18   0503010395 021/2" X 1-1/4" BOLT

19   0503031512 020.4" X 0.1"X 2" X 0.6" SPRING

20   0503012389 021/2 BALL

21   0501052778 01CHAIN TENSIONER ASSY 31

21A  0511061794 01CHAIN TENSIONER

21B  0503031367 01SPRING

21C  0503031805 0211Z 1/2" GEAR

21D  0503010302 02501019 SEAL RING

22   0502011758 01REAR TIGHTENER LEVER
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0501058094GEAR BOX CENTRAL ASSY

QTItem Code Description See page

23   0503010002 011800 GREASE FITTING

24   0503012204 0140-1 CHAIN X 82 LINK + RED

25   0511065209 0320Z GEAR

26   0551011728 013770 PULLER AXLE SEED ROW

27   0503010237 063/8" X 1" BOLT

28   0503010025 103/8 SPRING WASHER

29   0511046518 01CENTRAL GEAR BOX CHAIN TENSIONER

29A  0502012367 0217Z X P 1/2" GEAR INTERM

29B  0503012882 02BEARING                       

29C  0503011945 02503050 CLAMPING RING (FOR AXLE)

29D  0551018562 0121 X 31,75 X 26,5 SLEEVE

29E  0503010905 021/2" X 2-1/4" BOLT                 

30   0511069514 01CENTRAL FRICTION DISC SUPPORT

31   0503010026 063/8" NUT

32   0501054221 01INTERMEDIATE BEARING 5

32A  0521010454 010.83" X 1.25" X 0.79" SLEEVE

33   0501010984 0410,50 X 27 X 3,00 FLAT WASHER

34   0511064536 0128Z GEAR

35   0503014852 0240-1 CHAIN X 90 LINK + REDUCTION

36   0551018584 02CENTRAL CHAIN COVER FIXER

37   0551011755 01SIDE CHAIN PROTECTION GEAR BOX

38   0503010209 023/8" UNC BUTTERFLY NUT

39   0551011758 01CENTRAL GEAR BOX COVER

40   0503010371 025/16" X 1" BOLT

41   0551018585 02CENTRAL GEAR BOX COVER SLEEVE

42   0503010386 01CABLE

43   0501048790 01AXLE WITH RING 30

43A  0521012476 01GEAR BOX LEVER AXLE

43B  0503031369 01LINK
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0501054221INTERMEDIATE BEARING

QTItem Code Description See page

01 0502012367 0117Z X P 1/2" GEAR INTERM

02 0503012882 01BEARING                       

03 0503011945 01503050 CLAMPING RING (FOR AXLE)

04 0521010454 010.83" X 1.25" X 0.79" SLEEVE

05 0503010905 011/2" X 2-1/4" BOLT                 

06 0503010019 011/2" SPRING WASHER

07 0503010060 011/2 UNC G.5 ZN HEX NUT
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0501048672CHAIN TIGHTENER ASSY

01
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QTItem Code Description See page

01 0521012529 01CHAIN TIGHTENER AXLE 

02 0503030402 01PULLEY

03 0503010060 011/2 UNC G.5 ZN HEX NUT

04 0503010302 01501019 SEAL RING

05 0503010002 011800 GREASE FITTING

06 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

07 0503010019 011/2" SPRING WASHER
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0511048176HITCH ASSY
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QTItem Code Description See page

01 0511069472 01DRAWBAR

02 0551018417 02AXLE HITCH

03 0503030012 02HITCH PIN CLIP

04 0561013456 02GUIDE DRAWBAR ASSY

05 0501010276 04BOLT

06 0501010059 041.5/8 NUT

07 0503010012 041" SPRING WASHER

08 0521012533 01COUPLING SHAFT 

09 0561017306 01COUPLING SHAFT 

10 0503030119 02LOCK PIN                           
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0501058486TRANSPORT SUPPORT ASSY
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QTItem Code Description See page

01   0521060025 03TRANSPORT SUPPORT

02   0521062623 01STAND

03   0521062624 02STAND

04   0561019801 02LOCK PIN "L"      

05   0561010272 06L 76,20 X 1300 WITH HOLE

06   0501018652 12CORN STABILIZER BAR

07   0501010098 243/4" UNC BOLT

08   0503010023 243/4" SPRING WASHER

09   0503010014 243/4" HEX NUT

10   0503012410 025/8" X 7.1/2" BOLT                 

11   0551015037 065/8" UNC X 210 X 198 FASTENER

12   0503010027 125/8 SPRING WASHER

13   0503010013 125/8 NUT

14   0521063556 02GREATER SUPPORT
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0511051187COMPLETE ROW MARKER SET
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QTItem Code Description See page

01 0541012195 02ARM BEFORE ARTICULICCION AXLE

02 0521062492 01RIGHT SUPPORT SMALLER

03 0521062493 01LEFT SUPPORT

04 0503010038 103/16" X 2" SPLIT PIN

05 0503010523 041/4" X 2" SPLIT PIN

06 0511065479 02BEFORE ARM (ROW MARKER)

07 0511058227 02HYDRAULIC CYLINDER 38,10 X 63,50 X 608 X 290 10

08 0511017592 0211.8" X 1.6" TRANSPORT LOCK        

09 0541015714 02CYLINDER ARTICULACCION ALXE

10 0551016251 02PIVOT SHAFT

11 0511065476 02LARGER LEVER

12 0511065480 01RIGHT INTERMEDIATE ARM

13 0511065481 01LEFT INTERMEDIATE ARM

14 0541012194 02INTERMEDIATE ARM ARTIC ALXE

15 0511065484 02ROW MARK ARM

16 0541012193 02MARK ARM ARTICULACCION ALXE

17 0503011052 061.1/4" X 0.77" CASTLE NUT          

18 0511065487 02REGULATOR SPINDLE

19 0511065475 02ADJUSTMENT ROD

20 0541012196 02SMALLER LEVER

21 0511065477 022000 TURNBUCKLE

22 0541015917 02MARK ARM GUIDE

23 0511042494 02ROW MARKER DISC ASSY 11

24 0511057350 02ASSY BATSMAN

24A 0503011070 01BEATER 

24B 0503010233 015/8" X 2-1/2" BOLT

24C 0503010027 015/8 SPRING WASHER

24D 0501012140 02FLAT WASHER

25 0501019435 0832 X 50 X 1.5 FLAT WASHER 

26 0501068994 028,30 X 78 LOCK PIN

27 0503030168 02HITCH PIN CLIP
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0511051187COMPLETE ROW MARKER SET

QTItem Code Description See page

28 0503010002 061800 GREASE FITTING

29 0501010100 08SCREW  5/8 UNC X 2 CS G.5 ZN

30 0503010027 085/8 SPRING WASHER

31 0503010013 085/8 NUT

32 0501014063 1025 X 55 COUPLING SHAFT

33 0503030085 10LOCK PIN

34 0501011445 10FLAT WASHER 

35 0511016156 04BOLT 5/8 UNC X1.1/2 CS PC G.5 ZN                 
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0511058227HYDRAULIC CYLINDER 38,10 X 63,50 X 608 X 290
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QTItem Code Description See page

01 0521066554 01SHIRT 72.85 X 522

02 0521066555 01ROD 38,10 X 480

03 0503010002 021800 GREASE FITTING

04 0551016274 02HYDRAULIC CYLINDER ADAPTER

05 0581010669 01EMBOLUS 63.50 X 40 USAP

06 0503018005 01RING

07 0503010558 017/8" NUT                           

08 0503010605 01O'RING 

09 0503010163 01D-1500 SCRAPER RING

10 0502010471 0163,50 MOBILE CAP

11 0581010668 01RING SUPPORT

12 0503018004 01RING

13 0503018003 01GASKET 

14 0503018163 02BACK-UP RING 

15 0503018162 02O'RING 

16 0503030385 02CYLINDER PLUG N-002
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0511042494ROW MARKER DISC ASSY
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QTItem Code Description See page

01 0502011907 01DEPTH CONTROL WHEEL HUB 

02 0503010269 026204 BALL BEARING                  

03 0503010689 01SEAL 00763-BR                      

04 0503011105 01SEAL RING

05 0501013636 01SPACING SLEEVE

06 0602023110 01DR16X3 NOTCHED DISC BLADE 

07 0503010358 045/16" X 5/8" BOLT                  

08 0503010179 04LOCK WASHER 5/16 ZN 1K01528

09 0503010337 045/16" NUT

10 0511065478 01ROW MARKER DISC AXLE

11 0503010878 015/8" SELF ALIGNING NUT             

12 0521019178 01PROTECTION LID

13 0503030757 012.9" X 2" X 0.02" JOINT            

14 0503814729 03BOLT

15 0503011441 03SPRING WASHER

16 0503010691 011/4" GREASE FITTING

17 0501069226 01ROW MARKER ROD STOP                

18 0501011778 043/8" X 2-1/2" BOLT                 

19 0503010025 043/8 SPRING WASHER

20 0503010026 043/8" NUT

21 0503010023 013/4" SPRING WASHER

22 0503010014 013/4" HEX NUT
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0511052388ASSY BIGGER SUPPORT
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QTItem Code Description See page

01 0521063510 01PLOUGH SUPPORT

02 0521063509 01FRAME BRACKET 

03 0571012421 01FIXER ARM 

04 0501014063 0125 X 55 COUPLING SHAFT

05 0521010596 03COUPLING SHAFT 

06 0521010585 010.9" X 5.9" COUPLING SHAFT 

07 0521010574 01C0.9" X 3.3" COUPLING SHAFT

08 0503030085 06LOCK PIN

09 0571013317 01INNER TUBE
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0521041589COMPLETE TURBINE V480

QTItem Code Description See page

01 0521060122 01TURBINE SUPPORT

02 0503010849 023/8" X 1-1/2" BOLT

03 0503010025 103/8 SPRING WASHER

04 0503010060 021/2 UNC G.5 ZN HEX NUT

05 0501054983 01NIPPLE HIDRAULIC MOTOR 14

06 0571012636 01FRONT COVER

07 0503010237 063/8" X 1" BOLT

08 0503010026 063/8" NUT

09 0521044613 01480 X 50 FAN (HIDRAULIC) 15

10 0531018764 01FLAT WASHER 

11 0503010143 011/4" SPRING WASHER

12 0503011104 01M6 X 1" BOLT                       

13 0501054272 01RIBBON FOR COVER CLOSING ASSY 16

14 0503031776 02TURBINE RIBBON SEAL                

15 0571012630 01REAR COVER 

16 0503031649 01CONECTOR CENTER

17 0503012722 080.16" X 0.4" BLIND RIVET           

18 0503013031 141/4" X 3.1/4" BOLT                 

19 0503012721 011/4" X 4" BOLT 

20 0503012880 151/4" UNC SELF ADJUSTING NUT        

21 0511017303 01FLAT WASHER 

22 0511014024 0110 X 13 X 15,5 SLEEVE

23 0501056495 01TURBINE OUTPUT SOCKET 17

24 0503013096 025/16" X 4" BOLT                    

25 0501010694 02FLAT WASHER

26 0503010499 025/16 UNC BUTTERFLY NUT

27 0561010634 01VALVE SUPPORT ASSY

28 0501054577 01BLOCK COMMAND WITH NIPLES HYDRAULIC
TURBINE

18

29 0503010206 023/8 X 1/2 BOLT

30 0501080125 02HOSE 1/2 X 500 TR TR

31 0501080635 013/8" X 19" TR-TR HOSE              
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0501054983NIPPLE HIDRAULIC MOTOR

01

03

02

05

04

04

QTItem Code Description See page

01 0503012871 01HYDRAULIC MOTOR                    

02 0531018770 01R 3/4"UNF X R 1/4"BSP ELBOW

03 0561016941 013/4" NUT 

04 0511014065 027/8" NF X R1/2NPT X 52 NIPPLE

05 0541011065 013/4"UNF X R1/4BSP19FPP X43.5 NIPPLE

06 3914103037 0,001RlTEFLON
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0521044613480 X 50 FAN (HIDRAULIC)

QTItem Code Description See page

01 0571016947 01DISC FRONT TURBINE

02 0571016949 01DISC REAR TURBINE

03 0521065171 01HUB FLANGE

04 0571016950 01DISC STRENGTHENING TURBINE

05 0571016951 10FLIP TURBINE

06 0503012651 05M6 X 1" BOLT                       

07 0503010143 051/4" SPRING WASHER

08 0503011776 05M6 SELF ADJUSTINGNUT               
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0501054272RIBBON FOR COVER CLOSING ASSY 

02

01

QTItem Code Description See page

01 0531017193 01RIBBON FOR COVER CLOSING 

02 0521018401 15SEGMENT COVER
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0501056495TURBINE OUTPUT SOCKET

11

10
09

08

01

03

04

02

05

06

07

QTItem Code Description See page

01 0503031812 01TURBINE OUTPUT SOCKET 

02 0541017539 01BUTTERFLY VALVE

03 0511066760 01VALVE FIXATION SUPPORT

04 0503013813 021/4" UNC X 7/8" BOLT

05 0511017303 02FLAT WASHER 

06 0503010143 021/4" SPRING WASHER

07 0503010144 021/4" NUT

08 0501013519 01FLAT WASHER 

09 0503010019 011/2" SPRING WASHER

10 0503010060 011/2 UNC G.5 ZN HEX NUT

11 0503032599 01ADHESIVE LABELS TURBINE AIR OUTLET
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0501054577BLOCK COMMAND WITH NIPLES HYDRAULIC TURBINE

02

05

04

02

03

01
03

02

02

03

03

QTItem Code Description See page

01 0503012291 01BLOCK COMMAND

02 0501010590 04NIPPLE

03 0503010045 04O'RING

04 0541011066 013/4" UNF X 43.5 NIPPLE

05 0503010190 012-114 N 3006-9B O'RING
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0511053696SUPPORT VACUUM

QTItem Code Description See page

01 0503013584 01VACUUM GAUGE

02 0571013981 01SWITCH FIXER
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0501058763TURBINE HOSES SET

04

04

01

02 03

QTItem Code Description See page

001 0501081523 04HOSE 1/2 X 7000 TC-TC

002 0501081746 02HOSE 1/2 X  3200 TR-TM

003 0501081747 01HOSE 3/8 X  3200 TR-TR

004 0501081524 02HOSE 3/8 X 7000 TC-TC



USAP SUPREMA - 30L/E-450MM - MH Page 21

0909093329HUB AND SPINDLE WITHOUT TRANSM

36

11

10

34

35

AA
04

05 06

09

15

07

08

A03

14

16

B

B
17

20

2230

30

DD
33

31

32
29

C

C

27C

26

25

23

24

38

39

37

12A
12

12C

18

19

20

21

21

19

02

01

12B

13
14

28

28A

28B

28C

28E

28D

28G

28I

28F

28H

DIR ESQItem Code Description See page

00   0511046520 01  00WHEELED SET RIGHT WITH TRANSMISSION

00A  0511046521 00  01WHEELED LEFT SET OF TRANSMISSION

01   0511068426 01  00RH GANG CARRYING-WHEEL SUPPORT

02   0511068425 00  01LEFT GANG CARRYING-WHEEL SUPPORT

03   0511069445 02  02CARRYING-WHEELS SUPPORT FASTENER 

04   0503011084 04  043/4" X 5" BOLT

05   0503010023 04  043/4" SPRING WASHER

06   0503010014 04  043/4" HEX NUT

07   0511068421 01  01CARRYING-WHEELS PIVOT SHAFT

08   0501010630 01  011.1/2" CASTLE NUT                  

09   0503011345 01  011/4" X 3.1/2" SPLIT PIN

10   0511068424 01  01CARRYING-WHEELS RIGHT FORK KEYWAY LEFT

11   0511068423 00  01CARRYING-WHEELS LEFT FORK

12   0503061624 01  01WHEEL AND TIRE ASSY 13.0/55-16/12LO

12A  0511069439 01  0111,00 X 16 WHEEL AND CENTER

12B  0503013446 01  0110,5 X 65 X 16 INNER TIRE

12C  0503013353 01  01CANVAS TIRE 13.0/55 - 16/12 LON

13   0501057496 01  01STUB SHAFT & HUB ASSY W/ GEAR 22

14   0551014511 02  02CARRYING WHEEL AXIS GUIDE SLEEVE

15   0511068422 01  01WHEEL GEAR DOBLE

16   0551018571 02  02FLAT WASHER 

17   0503010002 01  011800 GREASE FITTING

18   0551014508 01  01FLAT WASHER 

19   0501017779 02  0232 X 60 X 4.75 FLAT WASHER

20   0503011052 02  021.1/4" X 0.77" CASTLE NUT          

21   0503010010 02  021/4" X 2.1/2" SPLIT PIN

22   0503014856 01  0150-1 CHAIN X 120 LINK + REDUCTION

23   0551014559 01  00RH FORK PROTECTION CAP

24   0551014560 00  01LH FORK PROTECTION CAP

25   0503010751 02  02C3/8" X 1.1/4" HEX BOLT G.5

26   0503010025 02  023/8 SPRING WASHER
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0909093329HUB AND SPINDLE WITHOUT TRANSM

DIR ESQItem Code Description See page

27   0503010026 02  023/8" NUT

28   0501057501 02  02CHAIN TENSIONER ASSY

28A  0521018415 01  01TIGHTENER AXLE 

28B  0511061836 01  0117Z GEAR 

28C  0503011410 01  01ROLLER BEARING

28D  0503010406 01  01501025 CLAMPING RING (FOR AXLE)

28E  0503011105 01  01SEAL RING

28F  0503013019 01  01BOLT 5/8 UNC X 3.1/4 C S  G.5 ZN

28G  0501012140 01  01FLAT WASHER

28H  0503010027 01  015/8 SPRING WASHER

28I  0503010013 01  015/8 NUT

29   0511046250 01  0150,8 X 101,6 X 477 X 283 HYDRAULIC CYLINDER 23

30   0511061810 02  02HYDRAULIC CYLINDER FIXING FLANGE

31   0503010920 04  041/2 UNC X 1.1/2 C S  G.5 ZN BOLT

32   0503010019 04  041/2" SPRING WASHER

33   0503010060 04  041/2 UNC G.5 ZN HEX NUT

34   0551011644 01  0131,75 X 398 AXLE

35   0551014565 01  01CILINDER FORK SLEVE GUIDES

36   0503010067 01  013/16" X 2.1/2" SPLIT PIN

37   0551018312 01  01TRANSPORT LOCK

38   0501068994 01  018,30 X 78 LOCK PIN

39   0503030168 01  01HITCH PIN CLIP
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0501057496STUB SHAFT & HUB ASSY W/ GEAR

QTItem Code Description See page

01   0502040760 01CARRYING WHEEL HUB

02   0551014474 01TRANSMISSION WHEEL AXLE

03   0551014473 01GLOVE

04   0503010009 01RETAINER 00573-B

05   0503010007 013982/3920 ROLLER BEARING           

06   0503010086 01SEAL 0009B-B

07   0503010059 0133287/33462 ROLLER BEARING         

08   0511068414 01GEAR W/ FLANGE

09   0503011339 08M22 X 1,5 X 72 BOLT                    

10   0503011340 08SPHERICAL SPRING WASHER 

11   0503011341 08M22 X 0.6" NUT GR8 

12   0503010363 08BOLT 5/16 UNC X 1 C S G.2 ZN

13   0503011444 08SPRING WASHER

14   0503012703 01LOCK WASHER

15   0503012702 02KM-12 NUT                          

16   0503010002 011800 GREASE FITTING
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051104625050,8 X 101,6 X 477 X 283 HYDRAULIC CYLINDER

QTItem Code Description See page

01   0511069438 01 101,60 X 336,50 CYLINDER CASE

02   0551018318 01TURNBUCLE BODY

03   0502040771 01CILINDER SPINDLE FORK

04   0502010017 014" LID

05   0503010817 011.1/4" SELF LOCKING NUT

06   0502010992 012.0" X 4.0" PISTON

07   0502010778 012" X 4.2" RING SUPPORT             

08   0503010345 012-218 N 3006-9B O'RING

09   0503010043 01PACKING 3750-3250                  

10   0503010994 01W2-4000-500 PK RING G.E

11   0503010991 011870-2000-375-B GASKET         

12   0503010039 01D-2000 SCRAPER RING 

13   0503010952 01W2-2250-500 RING

14   0503010338 012-342 N 3006-9B O'RING

15   0503011061 018-342 BACK-UP RING

16   0503011094 013/8" X 2" BOLT

17   0503010026 013/8" NUT

18   0503010025 013/8 SPRING WASHER
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0909093330HUB AND SPINDLE WITHOUT TRANSM
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03
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04
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07
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12B

13

14

16

17

18

19

20

20

23

21

22

18

16

28

29

27
12A
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23
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06

DIR ESQItem Code Description See page

00   0511046522 01  00WHEELED SET RIGHT WITHOUT TRANSMISSION

00A  0511046523 01  00WHEELED LEFT WITHOUT SET TRANSMISSION

01   0511068426 01  00RH GANG CARRYING-WHEEL SUPPORT

02   0511068425 00  01LEFT GANG CARRYING-WHEEL SUPPORT

03   0511069445 02  02CARRYING-WHEELS SUPPORT FASTENER 

04   0503011084 04  043/4" X 5" BOLT

05   0503010023 04  043/4" SPRING WASHER

06   0503010014 04  043/4" HEX NUT

07   0511068421 01  01CARRYING-WHEELS PIVOT SHAFT

08   0501010630 01  011.1/2" CASTLE NUT                  

09   0503011345 01  011/4" X 3.1/2" SPLIT PIN

10   0511068424 01  00CARRYING-WHEELS RIGHT FORK KEYWAY LEFT

11   0511068423 00  01CARRYING-WHEELS LEFT FORK

12   0503061624 01  01WHEEL AND TIRE ASSY 13.0/55-16/12LO

12A  0503015029 01  01WHEEL

12B  0503014940 01  01TIP FOR TUBELESS TIRES

12C  0503015020 01  01TIRES

13   0501057497 01  01STUB SHAFT & HUB ASSY

14   0551014511 02  02CARRYING WHEEL AXIS GUIDE SLEEVE

15   0551014508 01  01FLAT WASHER 

16   0501017779 02  0232 X 60 X 4.75 FLAT WASHER

17   0503011052 02  021.1/4" X 0.77" CASTLE NUT          

18   0503010010 02  021/4" X 2.1/2" SPLIT PIN

19   0511046250 01  0150,8 X 101,6 X 477 X 283 HYDRAULIC CYLINDER 23

20   0511061810 02  02HYDRAULIC CYLINDER FIXING FLANGE

21   0503010920 04  041/2 UNC X 1.1/2 C S  G.5 ZN BOLT

22   0503010019 06  061/2" SPRING WASHER

23   0503010060 06  061/2 UNC G.5 ZN HEX NUT

24   0551011644 01  0131,75 X 398 AXLE

25   0551014565 01  01CILINDER FORK SLEVE GUIDES

26   0503010067 01  013/16" X 2.1/2" SPLIT PIN
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0909093330HUB AND SPINDLE WITHOUT TRANSM

DIR ESQItem Code Description See page

27   0551018312 01  01TRANSPORT LOCK

28   0501068994 01  018,30 X 78 LOCK PIN

29   0503030168 01  01HITCH PIN CLIP

30   0551018316 01  01MICRO LIMITER FIXER

31   0503014007 02  021/2" X 1-1/4" BOLT

32   0503033015 01  01MICRO LIMIT
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0501059729RIGHT GEAR BOX ASSY

QTItem Code Description See page

01 0521061420 01SIDE GEAR BOX SUPPORT

02 0551015037 025/8" UNC X 210 X 198 FASTENER

03 0503010027 045/8 SPRING WASHER

04 0503010013 045/8 NUT

05 0501056271 03GEARBOX CLOSED BEARING 27

06 0551018627 01SIDE GEAR BOX DRIVER AXLE

07 0551018581 01CENTRAL GEAR BOX DRIVEN AXLE

08 0503010292 05701164 6 X 40 SPRING PIN

09 0501056444 01SUPPORT WITH ROLLER BEARING 28

10 0502011758 01REAR TIGHTENER LEVER

11 0501052776 01CHAIN TENSIONER RIGHT ASSY GREATEST 29

12 0503010002 011800 GREASE FITTING

13 0503012204 0140-1 CHAIN X 82 LINK + RED

14 0503030303 04SUPPORT WASHER

15 0502040868 02GEAR CONE REPLACEMENT

16 0503010395 021/2" X 1-1/4" BOLT

17 0503031512 020.4" X 0.1"X 2" X 0.6" SPRING

18 0503012389 021/2 BALL

19 0503010060 021/2 UNC G.5 ZN HEX NUT

20 0511064536 0128Z GEAR

21 0503014854 0140-1 CHAIN X 135 LINK + MENDING

22 0521014167 01CONE LOCK

23 0501054221 02INTERMEDIATE BEARING 5

24 0551018630 01CARDAN SHAFT GUIDES SLEEVE

25 0551011625 01PROTETION COVER

26 0503010386 01CABLE

27 0503010179 01LOCK WASHER 5/16 ZN 1K01528

28 0503010337 015/16" NUT

29 0551018629 01GEAR BOX COVER FIXER ROD

30 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

31 0503010257 021/8" X 1" SPLIT PIN
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0501059729RIGHT GEAR BOX ASSY

QTItem Code Description See page

32 0501048790 01AXLE WITH RING 30

33 0503011953 085/16" X 1" BOLT

34 0501010694 08FLAT WASHER

35 0503010179 08LOCK WASHER 5/16 ZN 1K01528

36 0503010337 085/16" NUT

37 0503011268 013/8" X 2-1/2" BOLT

38 0503013357 013/8 SELF-ADJUSTING NUT
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0501059728ASSY LEFT EXCHANGE

QTItem Code Description See page

01 0521061419 01LEFT GEAR BOX SUPPORT

02 0551015037 025/8" UNC X 210 X 198 FASTENER

03 0503010027 045/8 SPRING WASHER

04 0503010013 045/8 NUT

05 0501056271 03GEARBOX CLOSED BEARING 27

06 0551018627 01SIDE GEAR BOX DRIVER AXLE

07 0551018581 01CENTRAL GEAR BOX DRIVEN AXLE

08 0503010292 05701164 6 X 40 SPRING PIN

09 0501056444 01SUPPORT WITH ROLLER BEARING 28

10 0502011758 01REAR TIGHTENER LEVER

11 0501052778 01CHAIN TENSIONER ASSY 31

12 0503010002 011800 GREASE FITTING

13 0503012204 0140-1 CHAIN X 82 LINK + RED

14 0503030303 04SUPPORT WASHER

15 0502040868 02GEAR CONE REPLACEMENT

16 0503010395 021/2" X 1-1/4" BOLT

17 0503031512 020.4" X 0.1"X 2" X 0.6" SPRING

18 0503012389 021/2 BALL

19 0503010060 021/2 UNC G.5 ZN HEX NUT

20 0511064536 0128Z GEAR

21 0503014854 0140-1 CHAIN X 135 LINK + MENDING

22 0521014167 01CONE LOCK

23 0501054221 02INTERMEDIATE BEARING 5

24 0551018630 01CARDAN SHAFT GUIDES SLEEVE

25 0551011625 01PROTETION COVER

26 0503010386 01CABLE

27 0503010179 01LOCK WASHER 5/16 ZN 1K01528

28 0503010337 015/16" NUT

29 0551018629 01GEAR BOX COVER FIXER ROD

30 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

31 0503010257 021/8" X 1" SPLIT PIN
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0501059728ASSY LEFT EXCHANGE

QTItem Code Description See page

32 0501048790 01AXLE WITH RING 30

33 0503011953 085/16" X 1" BOLT

34 0501010694 08FLAT WASHER

35 0503010179 08LOCK WASHER 5/16 ZN 1K01528

36 0503010337 085/16" NUT

37 0503011268 013/8" X 2-1/2" BOLT

38 0503013357 013/8 SELF-ADJUSTING NUT
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0501056271GEARBOX CLOSED BEARING

QTItem Code Description See page

01 0502012310 01GEAR BOX CLOSE BEARING

02 0503013462 016005 2RS1 ROLLER BEARING

03 0503011105 01SEAL RING
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0501056444SUPPORT WITH ROLLER BEARING

01

02

03

QTItem Code Description See page

01 0502011697 01GEARBOX SUPPORT

02 0503013462 016005 2RS1 ROLLER BEARING

03 0503011105 01SEAL RING
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0501052776CHAIN TENSIONER RIGHT ASSY GREATEST

02

01

03

04

03
04

05

QTItem Code Description See page

01 0511061794 01CHAIN TENSIONER

02 0503031367 01SPRING

03 0503031805 0211Z 1/2" GEAR

04 0503010302 02501019 SEAL RING

05 0503010002 011800 GREASE FITTING
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0501048790AXLE WITH RING

QTItem Code Description See page

01 0521012476 01GEAR BOX LEVER AXLE

02 0503031369 01LINK
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0501052778CHAIN TENSIONER ASSY 

02

03

05

04

03

02

01

QTItem Code Description See page

01 0503010002 011800 GREASE FITTING

02 0503010302 02501019 SEAL RING

03 0503031805 0211Z 1/2" GEAR

04 0503031367 01SPRING

05 0511061794 01CHAIN TENSIONER
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0501048200DRIVE SHAFT

QTItem Code Description See page

01   0501052171 01SLEEVE UNIVERSAL JOINT

02   0501051718 01UNIVERSAL JOINT

03   0502010558 024-20 TERMINAL WITH ROLES

04   0502011426 012-20 TERMINAL

05   0521013799 010.9" X 47" SQUARE SLEEVE

06   0503010835 02CARDAN CROSSPICE 

07   0503010839 0103"X 0.6" SPRING PIN

08   0501052172 01AXLE UNIVERSAL JOINT

09   0501051720 01UNIVERSAL JOINT

10   0502011427 013-20 TERMINAL

11   0521013796 010.9" X 47" SQUARE SHAFT

12   0503010301 010.3" X 1.8" SPRING PIN             

13   0501052170 01PROT/SLEEVE UNIVERSAL JOINT

14   0501052173 01PROT/AXLE UNIVERSAL JOINT

15   0503012274 01PROTECTION ASSY

16   0503012275 01PROTECTION FOR UNIV JOINT SLEEVE

17   0503012276 01PROTECTION FOR UNIV JOINT AND AXLE

18   0503012023 02CHAIN FOR PROTECTION 
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0909092621SIDE CLUTCH

17

18
19

09

21

10

11

12

13

14

20
15

16

08

05

05A

05B

05C

05D
05E

05F

05G
05H

05I

06

07

01 02

03
04

QTItem Code Description See page

01   0551011630 02FRICTION DISC SIDE SUPPORT

02   0503010920 081/2 UNC X 1.1/2 C S  G.5 ZN BOLT

03   0503010019 031/2" SPRING WASHER

04   0503010060 081/2 UNC G.5 ZN HEX NUT

05   0501057032 02CHAIN TENSIONER ASSY

05A  0531017086 0250 AXLETIGHTENER

05B  0511061836 0217Z GEAR 

05C  0503011410 02ROLLER BEARING

05D  0503011105 02SEAL RING

05E  0503010406 02501025 CLAMPING RING (FOR AXLE)

05F  0501011541 025/8" X 3" BOLT                     

05G  0501012140 02FLAT WASHER

05H  0503010027 025/8 SPRING WASHER

05I  0503010013 025/8 NUT

06   0551018315 02FRICTION DISC FLANGE 

07   0503014309 02CLUTCH DISC

08   0503010188 08M10 X 1,5 X 30 BOLT                      

09   0521060142 0317Z GEAR

10   0503011141 023/8" X 2-3/4" BOLT                 

11   0503010026 043/8" NUT

12   0503014857 0450-1 X CHAIN X 122 LINK + REDUCION

13   0551011757 01LEFT CHAIN PROTECTION SUPPORT

14   0551011756 01RIGHT CHAIN PROTECTION SUPPORT

15   0503010209 043/8" UNC BUTTERFLY NUT

16 0501048409 02DRIVE SHAFT 34

17 0551018576 04CHAIN PROTECTION CAP FIXER

18 0503010025 043/8 SPRING WASHER

19 0503010026 043/8" NUT

20 0503010025 043/8 SPRING WASHER

21 0521061795 0127Z GEAR
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0501048409DRIVE SHAFT

QTItem Code Description See page

01   0501052160 01SLEEVE UNIVERSAL JOINT

02   0501051718 01UNIVERSAL JOINT

03   0502010558 024-20 TERMINAL WITH ROLES

04   0502011426 012-20 TERMINAL

05   0521013797 010.9"X1.1"X31.5" SQUARE SLEEVE

06   0503010835 02CARDAN CROSSPICE 

07   0503010839 0103"X 0.6" SPRING PIN

08   0501052161 01UNIVERSAL JOINT WITH AXLE

09   0501051720 01UNIVERSAL JOINT

10   0502011427 013-20 TERMINAL

11   0521013794 010.9" X 31.5 SQUARE SHAFT

12   0503010301 010.3" X 1.8" SPRING PIN             

13   0501052162 01PROT/SLEEVE UNIVERSAL JOINT

14   0501052163 01PROT/AXLE UNIVERSAL JOINT

15   0503012268 01PROTECTION ASSY

16   0503012269 01PROTECTION FOR UNIV JOINT SLEEVE

17   0503012270 01PROTECTION FOR UNIV JOINT AND AXLE

18   0503012023 01CHAIN FOR PROTECTION 
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0909095932CENTRAL SUPPORT CLUTCH
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QTItem Code Description See page

01 0551018572 01FRICTION DISC CENTRAL SUPPORT

02 0503010920 041/2 UNC X 1.1/2 C S  G.5 ZN BOLT

03 0503010019 041/2" SPRING WASHER

04 0503010060 021/2 UNC G.5 ZN HEX NUT

05 0501057032 02CHAIN TENSIONER ASSY

05A 0531017086 0150 AXLETIGHTENER

05B 0511061836 0117Z GEAR 

05C 0503011410 01ROLLER BEARING

05D 0503011105 01SEAL RING

05E 0503010406 01501025 CLAMPING RING (FOR AXLE)

05F 0503010027 015/8 SPRING WASHER

05G 0503010013 015/8 NUT

05H 0501011541 015/8" X 3" BOLT                     

05I 0501012140 01FLAT WASHER

06 0501053654 013/4 SEED TRANSMISSION DOUBLE BEARING 36

07 0503010365 02BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

08 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

09 0503010179 02LOCK WASHER 5/16 ZN 1K01528

10 0503010337 025/16" NUT

11 0503010707 02501030 CLAMPING RING (FOR AXLE)

12 0511069511 0227Z GEAR

13 0503014911 0140-1 X 63 CHAIN LINK + MENDING

14 0503014912 0140-1 X 140 CHAIN LINK + REDUCTION

15 0503014855 0150-1 X 113 CHAIN LINK + REDUCTION

16 0551018576 02CHAIN PROTECTION CAP FIXER

17 0503010025 023/8 SPRING WASHER

18 0503010026 023/8" NUT

19 0551018313 01CENTRAL UPPER CHAIN PROTETION

20 0503010209 023/8" UNC BUTTERFLY NUT

21 0551018316 01MICRO LIMITER FIXER

22 0503010395 021/2" X 1-1/4" BOLT
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0909095932CENTRAL SUPPORT CLUTCH

QTItem Code Description See page

23 0503010019 021/2" SPRING WASHER

24 0503010060 021/2 UNC G.5 ZN HEX NUT
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05010536543/4 SEED TRANSMISSION DOUBLE BEARING

QTItem Code Description See page

01   0502012031 01HOUSING BEARING

02 0503012861 026006 2RS BALL BEARING              

03 0503012858 01502075 CLAMPING RING (FOR HOLE)
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0501058097CHAIN DEVIATION SET

C

03

C

01

14F

14E

05

03

02

04

03

05

08

06

07B

14A

14

14C

14D

14B

15

09
09A

09B

09C

09C

09A

09

09B

10

12

13

11

14G

16

B

A

A
A

QTItem Code Description See page

01   0511069516 01GEAR BOX CHAIN CENTRAL DEVIATION

02   0551018612 013/4" SQUARE SHAFT

03   0503030303 04SUPPORT WASHER

04   0503010292 02701164 6 X 40 SPRING PIN

05   0511065209 0220Z GEAR

06   0503010237 023/8" X 1" BOLT

07   0501010984 0210,50 X 27 X 3,00 FLAT WASHER

08   0503010025 023/8 SPRING WASHER

09   0501056444 02SUPPORT WITH ROLLER BEARING 28

09A  0502012310 02GEAR BOX CLOSE BEARING

09B  0503013462 026005 2RS1 ROLLER BEARING

09C  0503011105 02SEAL RING

10   0503011953 045/16" X 1" BOLT

11   0501010694 04FLAT WASHER

12   0503011444 04SPRING WASHER

13   0503010337 045/16" NUT

14   0511046518 01CENTRAL GEAR BOX CHAIN TENSIONER

14A  0502012367 0117Z X P 1/2" GEAR INTERM

14B  0503012882 01BEARING                       

14C  0503011945 01503050 CLAMPING RING (FOR AXLE)

14D  0551018562 0121 X 31,75 X 26,5 SLEEVE

14E  0503010905 011/2" X 2-1/4" BOLT                 

14F  0503010019 011/2" SPRING WASHER

14G  0503010060 011/2 UNC G.5 ZN HEX NUT

15   0503014911 0140-1 X 63 CHAIN LINK + MENDING

16   0503014912 0140-1 X 140 CHAIN LINK + REDUCTION
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0501058617DRIVER AIR
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QTItem Code Description See page

001 0503012566 02COVER KAP 110 YELLOW

002 0503012856 20POP RIVET

003 0561010640 02AR 1240 CONDUCTOR BODY

004 0503031102 02SUPREME AIR DISTRIBUTOR

005 0561010639 01AR 1590 CONDUCTOR BODY

006 0503031943 10SOCKET
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0909093349COMPLETE SEED/FERTILIZER ROW

QTItem Code Description See page

01 0511047557 01ASSY RIGHT SHORT SEED ROW

02 0511047558 01ASSY LEFT SHORT SEED ROW

03 0511047559 01ASSY RIGHT LONG SEED ROW

04 0511047560 01ASSY LEFT LONG SEED ROW

05 0501058658 01ASSY SEED HOPPER

06 0511047868 01ROW 18 BLADE DISC ASSY 40

07 0501058355 01RATCHET ASSY

07A 0511069859 01RATCHET

07B 0503011410 02ROLLER BEARING

07C 0503010406 01501025 CLAMPING RING (FOR AXLE)

08 0551015803 01SEED ROW SUPPORT

09 0503012412 025/8" UNC SELF LOCKING NUT

10 0501057680 01DEPTH CONTROL PRESS WHEEL ASSY 42

11 0503010905 021/2" X 2-1/4" BOLT                 

12 0503011140 021/2" X 3-3/4" BOLT                 

13 0503010019 041/2" SPRING WASHER

14 0503010060 041/2 UNC G.5 ZN HEX NUT
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0511047868ROW 18 BLADE DISC ASSY
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18  Item Code Description See page

01   0502012470 01UPPER SUPPORT 

02   0503010232 045/8" X 1.3/4" BOLT                 

03   0503012412 045/8" UNC SELF LOCKING NUT

04   0511016156 01BOLT 5/8 UNC X1.1/2 CS PC G.5 ZN                 

05   0501058374 01BOTTOM BRACKET

05A  0502012713 01BOTTOM BRACKET

06   0503010002 021800 GREASE FITTING

07   0561014164 01SUPPORT DISC AXLE

08   0503010361 01SPRING PIN

09   0571012371 01SLEEVE 20 X 34,93 X 130

10   0521063500 01RIGHT ARM OF THE BLADE DISC 

11   0521063499 01LH ARM BLADE DISC

12   0501013475 013/4 UNC X 7.1/2 C S G.5 ZN BOLT

13   0503011442 023/4" SPRING WASHER

14   0503010014 013/4" HEX NUT

15   0501011541 025/8" X 3" BOLT                     

16   0511068751 02SPRING REGULACION 

17   0501010301 02FLAT WASHER

18   0503011445 02SPRING WASHER

19   0503010013 025/8 NUT

20   0503031575 02COMPRESSION SPRING

21   0551015883 02SPRING GUIDES SLEEVE

22   0503010014 043/4" HEX NUT

23   0571012370 01PROTECTION FRONT 

24   0503010295 02SCREW 5/16 UNC X 5/8 CS G.2 ZN        

25   0503011444 02SPRING WASHER

26   0511049552 0118 BLADE DISC ASSY 41

27   0571012224 02DUST CLOAK

28   0503016485 01BOLT 3/4

29   0503010335 013/4 NUT
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051104955218 BLADE DISC ASSY
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QTItem Code Description See page

00   0511049552 0118 BLADE DISC ASSY 41

01   0502011562 01DISC BLADE HUB

02   0503010276 026206 BALL BEARING                  

03   0521013610 01BLADE DISC HUB AXLE 

04   0503030832 02FLAT WASHER

05   0503012417 02SEAL

06   0503011800 02SEAL RING

07   0503010691 011/4" GREASE FITTING

08   0603026013 01PLAIN COULTER BLADE

09   0502020641 01BLADE DISC FLANGE                  

10   0503010371 065/16" X 1" BOLT

11   0503011444 06SPRING WASHER

12   0503010337 065/16" NUT
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0501057680DEPTH CONTROL PRESS WHEEL ASSY

QTItem Code Description See page

01   0502012283 01DEPTH CONTROL SUPPORT

02   0502012284 01EXTENSION

03   0503010740 04BOLT 1/2 UNC X 2 CS G.5 ZN

04   0503010019 061/2" SPRING WASHER

05   0503010060 041/2 UNC G.5 ZN HEX NUT

06   0531010765 01DEPTH WHEEL AXLE

07   0503010256 013/8" X 3/4" BOLT

08   0521015818 01FLAT WASHER

09   0501057790 01COMPACTOR WHEEL V ASSY 43

10   0501057681 01RH ARM WITH TIRE

10A  0502012267 01FERTILIZER DEPTH WHEEL RIGHT ARM

10B  0501057683 02OPENED WHEEL STRIPED CENTER 44

11   0501057682 01LH ARM W/ TIRE STRIPED

11A  0502012268 01FERTILIZER DEPTH WHEEL LEFT ARM

12   0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

13   0503010834 021/2 X 1 BOLT

14   0501056769 01DEPTH WHEELS REGULATOR ASSY 45

15   0521014637 010.6" X 1.9" PIVOT SHAFT 

16   0503010778 011/8" X 1.1/2" SPLIT PIN

17   0503010002 021800 GREASE FITTING
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0501057790COMPACTOR WHEEL V ASSY
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QTItem Code Description See page

01   0501052908 02COMPACTOR WHEEL WITH BEARING

01A  0502011919 01PRESS WHEEL HUB 

01B  0502011877 01PRESS WHEEL HUB 

01C  0521018922 02PRESS WHEEL PASSANG AXLE 

01D  0521018921 01DUST CLOAK 

01E  0521016316 01DUST CLOAK 

01F  0503012734 04SEAL 01556 BR                      

01G  0503010269 046204 BALL BEARING                  

01H  0521018928 02PRESS WHEEL RIM 

01I  0503031421 02DEPTH CONTROL WHEEL RUBBER BAND 

01J  0503010295 06SCREW 5/16 UNC X 5/8 CS G.2 ZN        

01K  0503010179 09LOCK WASHER 5/16 ZN 1K01528

01L  0503010337 095/16" NUT

01M  0503010371 035/16" X 1" BOLT

01N  0503010691 021/4" GREASE FITTING

02   0502012116 01PRESS WHEEL ADJUSTER

03   0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             

04   0521014508 02FLAT WASHER 

05   0503011336 021/2" HEX SELF ADJUSTING NUT        

06   0511069633 01PRESS WHEELS COMPACTOR

07   0503010849 023/8" X 1-1/2" BOLT

08   0503010025 023/8 SPRING WASHER

09   0503010026 023/8" NUT

10   0521013398 01PRESS WHEELS REGULATOR BODY 

11   0521010539 010.3" X 1.2" COUPLING SHAFT 

12   0503010257 011/8" X 1" SPLIT PIN

13   0503030805 011.6" X 6" X 0.2 TRACTION SPRING    

14   0521010480 021" X 1.2" X 0.4" ARTICULAT SLEEVE 
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0501057683OPENED WHEEL STRIPED CENTER
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QTItem Code Description See page

01   0521018930 02RIM SEMI

02   0503032970 01RUBBER BAND 

03   0501053228 01STRIPED BOX WHEEL DEPTH ASSY

03A  0511062582 01DEPTH CONTROL AXLE WITH DUST CLOAK

03B  0502011918 01DEPHT WHEEL HUB

03C  0503010269 026204 BALL BEARING                  

03D  0501013636 01SPACING SLEEVE

03E  0503010689 01SEAL 00763-BR                      

03F  0503011105 01SEAL RING

03G  0503010878 015/8" SELF ALIGNING NUT             

03H  0521019178 01PROTECTION LID

03I  0503030757 012.9" X 2" X 0.02" JOINT            

03J  0503013758 031/4" X 1-1/2" BOLT

03K  0503011441 03SPRING WASHER

03L  0503010691 011/4" GREASE FITTING

04   0503010365 06BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

05   0503010179 06LOCK WASHER 5/16 ZN 1K01528

06   0503010337 065/16" NUT
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0501056769DEPTH WHEELS REGULATOR ASSY
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QTItem Code Description See page

01 0502011689 011/8" DEPTH CONTROL LEVER

02 0502011688 01DEPTH CONTROL LEVER

03 0503030975 010.9" X 1.5" X 0.1" SPRING          

04 0581019519 01FLAT WASHER

05 0503010071 013/16" X 1" SPLIT PIN

06 0511065582 01DEPTH WHEEL STOP

07 0503019398 01AXLE RETAINER RING
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